



## CERTIFICATE OF ANALYSIS

Date: 08/12/13

**PRODUCT NAME : DEVARDA'S ALLOY**

**CAS No : 8049- 11- 4**  
**Batch No : MCR-7476**

**Product code : 14100**  
**Mfd. :Dec.2013**

S. R	Test	Specification	Observation
1	<b>Ammonium and Nitrate (as NH<sub>4</sub>)</b>	0.005% max.	< 0.005%
2	<b>Copper (Cu)</b>	49 – 51%	49.12%
3	<b>Aluminium (Al)</b>	44 – 46%	44.5%
4	<b>Zinc (Zn)</b>	4 – 6%	4.3 %

**REMARK:** THE PRODUCT COMPLIES WITH THE ABOVE SPECIFICATIONS

**[Tested By]**

**[QC Incharge]**

**HEAD-QUALITY ASSUARANCE**  
**(G.G.Salian)**

**Note:** Computer generated image requires no sign.